(]
° Instruction Supplement
mmm LOCKNLOAD™ PLATFORM FITTING KIT FOR
TOYOTA FJ CRUISER 2011+

\

THESE INSTRUCTIONS OVERRIDE THOSE SUPPLIED

WITH THE FITTING KIT AND PLATFORM
UNLESS OTHERWISE STATED

J
ITEM | COMPONENT QTY
1. Short Mounting Blocks x4
LEG AND PLATFORM
COMPONENTS SOLD SEPARATELY

8000371

INSTALLATION
/0 REMOVE FIXED POINT ) @ N
HARDWARE

Remove fixed-
point covers.

Place Foam

Adhesive over @\é/
<7

plastic tubes
in the vehicle's
fixed points,

with adhesive
side to vehicle.

Remove bolts,
washers and
brackets from
the vehicle's fixed
points.

Store items away
in a safe place.

\_

28-13-371_8000371_Rev3 1/5




2804031
’

position on the vehicle.

/@ PAD POSITIONING

Place Pads over vehicle's fixed points as shown.
It is important to put the Pads in the correct

» ————

Ensure that the arrows
on underside of Pads are
facing the front of vehicle

=
s,

o _ 2804031 9: 2803081 e _ 2804035
O _ 2804032 e _ 2803082 0 _ 2804036

2804031
Y7 s W &=

/)
Zﬁ
= ——

-
\
2804036
N ( 2803082 2804032
I

Front of vehicle

—

J

25 mm).

Assemble 1 x M8 Washer onto
each M8 Hex Bolt (40 mm and

Insert into Pads as per the table.

/ SECURE PADS TO FIXED POlNTS\ / Tighten all M8 Hex Bolts to 7 Nm \
using 13 mm Socket Wrench.

required.

Front and
Rear Pads M8 Hex Bolt 40 mm
Middle M8 Hex Bolt 25 mm

\ Pads

Check all Bolts are completely
tightened down and secure as

Do not over tighten.

28-13-371_8000371_Rev3

2/5



/ REMOVE LEG \ / DISASSEMBLE LEG \
COVERS ASSEMBLIES

Using the keys Disassemble Leg e
supplied in the components as =
LockNLoad Leg Kit shown and store '

(sold separately), in a safe place. ¢
remove all Leg =y

\_ AN

[ ASSEMBLE LEGS

Assemble each Leg as shown
using one Platform Mount
Bracket, M8 Coach Bolt, M8
Washer and M8 Nut from the
LockNLoad Leg Kit.

All Brackets should be parallel
with the base of the Leg prior
to tightening.

Tighten all M8 nuts to 2 Nm
using a 13 mm Spanner.

\_

28-13-371_8000371_Rev3




©

\_

ASSEMBLE MOUNTING
BLOCKS

Using four (4) SHORT Mounting
Blocks fromm VEHICLE
SPECIFICKIT, and two (2)
normal Mounting Blocks from
the Platform kit, place these
top of each Leg assembly.

Secure with two M6 Capscrews
16 mm with Washer as shown.

NOTE - The Mounting
Tighten all screws to 4 Nm with  Block assembly will still
have movement after
a 4 mm Ball End Allen Key or : L
) securing which is intended.
a suitable Torque Wrench.

®

\_

INSTALL MOUNTING BLOCKS
Place Legs with Mounting Blocks on top of the already installed feet on the vehicle.
Ensure the legs with short Mounting Blocks go to the front

and rear of the vehicle. The longer end of the Mounting Block
should point towards the centre point of the roof.

EeEs———1
N /AN

T 1 R\

(n

Nm using 10 mm Open Ended
Spanner.

SECURE BARS TO PADS \ @ Tighten all M6 set screws to 7\

From the LockNLoad Mounting kit,
assemble 1x Mé Washer onto each
M6 Set Screw (30 mm and 20 mm) Do not over tighten.
as shown. Insert through centre

hole on Leg into Pad as per table.

M6 Set
Front
Pads Screw
30 mm
Middle | ¢ 5t
Pads Screw
20 mm
M6 Set
Rear ©
Pads Screw
\ 30 mm
28-13-371_8000371_Rev3 4/5



LIFT PLATFORM ONTO VEHICLE \

With the help of an assistant, carefully lift assembled Platform up and onto
Mounting Blocks on vehicle roof. Centre platform evenly on Legs so there is an
equal overhang on sides and ideally on the front and rear.

NOTE - Wind Deflector is to be at the front of the vehicle.

\Y4

% 7 - = 3 %
L 2 8 . . L
INSERT T-BOLTS INTO MOUNTING BLOCKS and FINALISE INSTALL \

Open the instructions that came with your Platform and follow the process
starting from Step 3 in the Vehicle Mounting Instructions section (Page 7 for pre-
assembled platforms, otherwise page 11 for unassembled platforms).

For the T-Bolts going into the short Mounting Block, these will both

attach to the same slat and be forward of the centre of the leg. /

www.yakima.com.au
www.yakima.co.nz
www.yakima.com
www.yakima.eu

YAKIMA AUSTRALIA PTYLTD
17 Hinkler Court
Brendale, QLD 4500
Australia
1800 143 548

YAKIMA PRODUCTS, INC.
4107 Kruse Way
Lake Oswego, OR
97035-2541
USA
888 925 4621

ALL CONTENT SUBJECT TO YAKIMA AUSTRALIA PTY LTD COPYRIGHT © 2017

28-13-371_8000371_Rev3

5/5



